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GB/T 19001-2016/IS0 9001:2015
Commodity Trade Model GB Model AWS lzo%H I1SO Model Size Batch No.
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AR % J38.12 (J421) E4313 E6013 I1SO 2560-A-E 35 0 R 12 3.2 23031615
Execute Standard  HATHrHE GB/T 5117-2012 % AWS A5. 151S0 2560
Chemical Composition of Deposited Metal Mechanical Properties of Deposited Metal Others
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Ttems Requirement Test Result Items Requirement | Test Result Ttems Requirement | Test Result
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G <0. 20 0.083 Tensile Strength 430—560 500 Fillet fhtf4k ey
D <0.035 0. 014 %ﬁ_ﬁwﬁm_ﬂa AZ \Bau/ RadiographicInspection H—
Mn <1.20 0.30 Yield Strength =330 400 i LR 13
Si <1.00 0.18 JiE R 3% BEReL (MPa)
p <0. 040 0.030 Percentage Elongation after Fracture =22 28.5
Cr <0.20 0.033 HEZA (%)
Ni <0.30 0.010 V-notch Impact Impact Temp. 0 0 MT
Mo <0.30 0.003 Test RIS FE (C) SH.»
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BV. ABS. DNV. NK. BKI {m HEREBY CERTIFY THAT THIS REPORT IS CORRECT AND THAT ALL TEST RESULTS ARE IN COMPLIANCE WITH
>Ub~.o<mm _u< THE SPECIFICATION DESCRIBED HEREIN. THE MANUFACTURING PROCESS OF OUR vxoc:m,_. IN ACCORDANCE
mnﬂh_um.,;ﬁm WITH THE CERTIFICATION CONDITION. WE ARE RESPONSIBLE FOR THE oc>r:,< g
: 5 TE B AR A B SE M 2 B IER R AR S AT EE R . PR A P i I
PSRRIy 1
Fie Bl A ER b PR FL
&% IE i iy
OUD: 80989519 HFRAR: 20234£05H05H
Add: No. 1, LiuJing Road, DongLi Development Area, TianJin, China 15 1 022-58296666 Tel:0086-22-24997375
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